Ryobi | GD201 | Owner Manual | RYOBI GD201 Owner Manual

RYOBI GD201 Owner Manual
RYOBI
GARAGE DOOR OPENER
MODEL NO. GD200
REPAIR SHEET
FOR SERVICE CENTER REPAIR ONLY
99500100
11-15-16 (Rev:02)
RYOBI GARAGE DOOR OPENER − MODEL NO. GD200
The model number will be found on a label attached to the housing. Always mention the model number in
all correspondence regarding your GARAGE DOOR OPENER or when ordering replacement parts.
FIGURE A
8
7
3
8
3
6
5
4
3
3
5
2
1
9
PARTS LIST
KEY
NO.
PART
NUMBER
DESCRIPTION
1
039841001070
Wifi Antenna.............................................................................1
2
039841001007
Top Shroud..............................................................................1
3
039841001008
Dust Cover...............................................................................7
4
039841001004
Battery Cover...........................................................................1
5
039841001037
Pin (2.5 x 20)............................................................................2
6
039841001001
Button Cover............................................................................1
7
039841001355
Belt and Pully Assembly (Inc. Key No. 8).................................1
8
039841001111
Screw (M4 x 10 mm)................................................................9
9
039841001030
Screw (M5 x 8 mm, Pan Hd.)...................................................4
QTY
2
RYOBI GARAGE DOOR OPENER − MODEL NO. GD200
FIGURE B
1
3
2
4
6
5
7
9
8
10
Child can become trapped or pinned under an automatic garage door resulting
in serious injury or death.
• Do not allow children to walk or run under a closing door.
• Do not allow children to operate door opener controls.
• Always keep a closing door within sight.
• In the event a person is trapped under the door, push the control button or
use the emergency release.
• This operator system is equipped with an unattended operation feature. The
door could move unexpectedly. Not intended for use with single panel garage
doors.
Test door opener monthly:
• Refer to Operator’s Manual.
• Use a 1 ½ inch thick object (or 2 X 4 laid flat) placed on the floor under the
closing door.
• In the event the door does reverse upon contact, adjust, repair, or replace the
opener.
11
Do not remove or paint over this label.
Mount this label next to the wall control.
Mount the wall control out of the reach of children at least 5 feet above the floor.
14
15
13
16
18
17
19
21
20
22
30
26
27
28
24
23
25
12
3
29
RYOBI GARAGE DOOR OPENER − MODEL NO. GD200
PARTS LIST
KEY PART
NO. NUMBER
1
039841001166
2
039841001164
3
039841001165
4
039841001163
5
039841001162
6
039841001353
7
039841001178
8
039841001352
9
039841001126
10
941120162
941120172
941120173
11
039841001128
12
039841001301
13
039841001351
14
019687001102
15
019687001101
16
019688001701
17
019686001701
18
019696001701
19
039841001116
20
941001273
21
941120170
22
941001272
23
941488190
24
941120168
25
941001271
26
941120161
27
941120171
28
941001248
941001250
941001251
29
941120166
30
941120167
DESCRIPTION
QTY
Header Bracket.......................................1
Mounting Strap.......................................2
Door Bracket..........................................1
Curved Door Arm....................................1
Straight Door Arm...................................1
Emergency Release Rope Assembly
(Inc. Key No. 25).....................................1
Bracket...................................................2
Outer Trolley...........................................1
Sleeve.....................................................2
Entrapment Warning (English)................1
Entrapment Warning (French).................1
Entrapment Warning (Spanish)...............1
Rail..........................................................2
GD200 Base Unit
(Inc. Key Nos. 20-30)..............................1
End Rail w/Belt and Wheel Assembly....1
Sensor Bracket.......................................2
Safety Sensor (Set of 2)..........................1
Outdoor Keypad.....................................1
Car Remote............................................2
Indoor Keypad........................................1
Front Brace.............................................1
Notice Label...........................................1
Wiring Warning Label.............................1
Terminal Label.........................................2
Data Label..............................................1
Cord Wrap Label....................................1
Notice Emergency Label........................1
Danger Entrapment Label (English)........1
Danger Entrapment Label
(French/Spanish).....................................1
Instruction Label (English)......................1
Instruction Label (French).......................1
Instruction Label (Spanish).....................1
Left Icon Label........................................1
Right Icon Label......................................1
Not Shown:
039841001354
019687001103
019696001010
019688001010
039841001303
991000698
Main Hardware Kit
Sensor Hardware (GDA200)
Indoor Keypad Hardware (GDA400)
Outdoor Keypad Hardware (GDA300)
Rail Assembly (7 ft., GD200)
Operator’s Manual
4
RYOBI GARAGE DOOR OPENER − MODEL NO. GD200
FIGURE B
1
3
2
4
9
5
6
30
8
10
11
19 21
20
12
13
23
24
25
18
14
26
15
27
16
28
29
49
30
31
32
33 37
44
28
45 35
46
7
18
20
17
48
22
36
34
35
40
41
37
39 19
50
48 51
52
53
55
42
43
54
56
61
57
58
59
60
19
13
62
7
66
64
65
67
63
38
32
47
5
42
RYOBI GARAGE DOOR OPENER − MODEL NO. GD200
The model number will be found on a label attached to the housing. Always mention the model number in
all correspondence regarding your GARAGE DOOR OPENER or when ordering replacement parts.
PARTS LIST
KEY
NO.
PART
NUMBER
DESCRIPTION
1
039841001005
Light Cover..............................................................................1
2
039841001006
Bottom Shroud........................................................................1
3
039841001001
Button Cover............................................................................1
4
039841001002
Button......................................................................................1
5
039841001055
Motion Sensor w/35 mm wires................................................1
6
039841001020
Motion Sensor Bracket............................................................1
7
039841001033
Screw (M3 x 8 mm, Pan Hd.)...................................................8
8
039841001035
Screw (M3 x 10 mm, Flat Hd.).................................................2
9
039841001052
Control Board..........................................................................1
10
039841001053
LED Board................................................................................2
11
039841001013
Bottom Plate............................................................................1
12
039841001041
Grommet..................................................................................1
13
039841001028
Screw (M4 x 8 mm, Plastic Torx. Pan Hd.)............................10
14
039841001018
Breaker Bracket.......................................................................1
15
039841001061
10 A Breaker............................................................................1
16
039841001065
Connection Wire, 25 cm, GFCI Black......................................1
17
039841001076
Connection Wire, 25 cm, Terminal Black.................................1
18
039841001027
Screw (M4 x 9 mm, Flat Hd.)...................................................4
19
039841001066
Separation Pillar, 10 cm.........................................................19
20
039841001064
Connection Wire, 18 cm, Terminal White.................................2
21
039841001040
GFCI Insulator, Right................................................................1
22
039841001036
Screw (M3 x 16 mm, Flat Hd.).................................................4
23
039841001039
GFCI Insulator, Left..................................................................1
24
039841001063
Connection Wire, 18 cm, Terminal Black.................................1
25
039841001062
GFCI.........................................................................................1
26
039841001077
Expansion Tube (Dia. 5 x 20 cm).............................................4
27
039841001017
GFCI Bracket...........................................................................1
28
039841001016
Socket Bracket........................................................................2
29
039841001075
AC Socket................................................................................1
30
039841001032
Screw (M3 x 12 mm, Pan Hd.).................................................6
31
039841001060
Terminal Block.........................................................................1
32
039841001031
Screw (M4 x 8 mm, Hex Hd.)...................................................3
33
039841001089
18 AWG Wire 14 cm, 2 pcs......................................................1
34
039841001088
Filter Board..............................................................................1
35
039841001025
Screw (M4 x 8 mm, Pan Hd.)...................................................2
36
039841001072
18 AWG 8.5 cm, 2 pcs.............................................................1
QTY
6
RYOBI GARAGE DOOR OPENER − MODEL NO. GD200
PARTS LIST
KEY
NO.
PART
NUMBER
DESCRIPTION
37
039841001034
P-Clip.......................................................................................2
38
039841001070
WIFI Antenna...........................................................................1
39
039841001019
6 Nm Motor DC 18V................................................................1
40
039841001021
Nut (M5)...................................................................................4
41
039841001056
Transformer..............................................................................1
42
039841001079
CIT Connector, Wire Assy (400 mm)........................................2
43
039841001015
Main Body................................................................................1
44
039841001058
AC Socket................................................................................1
45
039841001068
WIFI Board...............................................................................1
46
039841001073
Connect Wire (GDO 4 Pin).......................................................1
47
039841001057
Power Cord..............................................................................1
48
039841001037
Dowel.......................................................................................2
49
039841001004
Battery Cover...........................................................................1
50
039841001026
Screw (M4 x 8 mm, Torx. Pan Hd.)..........................................4
51
039841001003
Connector Foot........................................................................1
52
039841001074
Charger Board.........................................................................1
53
039841001080
18 AWG Wire 20 cm, 2 pcs......................................................1
54
039841001051
GDO Main Board.....................................................................1
55
039841001071
CIT Connector, Wire Assy (200 mm)........................................2
56
039841001008
Anti-Dust Cover.......................................................................1
57
039841001014
Main Body Bracket..................................................................1
58
039841001078
CIT Connector, Wire Assy (300 mm)........................................3
59
039841001024
Washer, Lock (M6)...................................................................3
60
039841001022
Screw (M6 x 16 mm)................................................................3
61
039841001023
Washer (M6).............................................................................3
62
039841001174
Nut (M6)...................................................................................4
63
039841001059
Cord Strain Relief.....................................................................1
64
039841001054
Adaptor Board, Safety Sensors...............................................1
65
039841001007
Top Shroud..............................................................................1
66
039841001069
Adaptor Board, Indoor Keypad................................................1
67
039841001030
Screw (M5 x 8, Torx. Pan Hd.).................................................4
68
039841001070
WIFI Antenna...........................................................................1
QTY
7
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertising